Joigsr T
GK '9300 ik =stifsgms

1IGH SPEED THREE NEEDLE COVERING STITCH MACHINE

ERIRRTHHEAR

2O = ) = Opeﬂaﬂon/’flanual ’pm#t.s ’Bao..

o

9 \ CH LNG)
A [E] K BR 4E 27] 41 £ [F] 2

CHINA FEIYUE SEWING MACHINE GROUP CORPORATION
(= 1 N g




Ref

1
2
3
4
5
6
7
8
9

—

0
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

F %
.N

1 MR 1)

FHRARE

o0 Part No. or Format

0101
0102
0103

0104
0105
0106
0107
0108
0109
0110
0111
0112
0114

0117 .

0118
0924
0119
0120
0121
0122
0123
0124
0125
0126
0127
0128
0130
0138

0143

0144
M6 x18
MB x25
6 %20
M10 %25
@10
M5 x10
M4 x8
M4 x6
M5 x16
M4 x 6
g5
M5 x14
@4
M4 x6
M3 x 10
M5 x 10
M5 x 10
M5 x 15
M5 x 18

GB65
GB65
GB119
GB70
GB93
GB65
GB65
GB68
GB65
GB68
GB84s
GB65
GB84s
GB65
GB65
GB65
GB65
GB68
GB65

BERBHRE
BEEBH KL

BRBBRL..
BERBI R
HEEBNRE]

TRRERL...
SRNEXRDE...
SERBRRL...
ERBRARS]

|.Arm Bed Components (1)

& 8 5 B2

Part Name Amt. Req
........................ Arm IR R T T Y PP R T P PP R P PR PRPPRTPPPRRN |
........................ Face plate: .- +osrerrmiiiriiineninnniinieniin g
........................ Trade mark1
........................ Face plate il gasket »-«««rveeeeeereeniiineirinirineeninq
........................ Cover plate ]
........................ Cover plate 0l gaskel «wswsssseivias i
........................ Cover plate GiF pllif -« =smswamsassivmsnisssinisa]
........................ Arm shaft rear bush oil p|ug.1
........................ Front cover base.1
........................ L r——
........................ Inside cover oil gasket «+---rersvrreeeeeriiiiiniieieeeiianq
........................ INSide Bover -yt s s esnsnmsnns i
........................ LEH BOUBE sosvowsssamumgygsssine s iian s s s mned
P o Bed 0il Seal SCrew Washer- - «-c--xr-rreerrrrrierearennees 6
ABE Bed side oil seal screw oil gasket::««: - veveeermennn. 4
B Bed base oil seal screw oil gasket oo vvvveiiin 2
........................ Cover hinge seat -..... Ceeere e
........................ Cover hinge Pin -« eevmmrrmimiiuiiiiiiiiineievnrvnnanenn 4
........................ Cloth plate BT L P PP |
........................ THRE: plalessesesses s e sassn ]
........................ Needle plate base']
........................ Slide plate T |
........................ BaCK COVEE - v rrrrrrteretia i e 1
........................ Front COVET ~overvnniin et s e e ]
........................ Cover spring e e D
........................ Cover spring pin R TR PP
........................ Pulley cover .........ccoocoimmiiverniiiiccieneenernnenens
........................ Igoper thread guard - oee e
........................ Cover platé maka cocsvsmeimmannsesmssa 1
........................ Factory MaKE  r-veeereimiiii e
........................ Face p[ate SCIEW +errererruiiirnnniiiiiiiiiiiiinnanin 4
........................ Coverp|ate SCTEW rerrrvncriiansictiiiiniiiiaieaniin . §
........................ Arm p|n..2
........................ Arm connecﬁng SCrEW cevverrrrnniininiiiiiiiineninnnd
........................ Arm connecting washer -« .ccocesiieeniiiiiii 4
........................ Bed side oil seal screw B . |
........................ Bed base oil seal screw B
........................ Inside cover SCIEBW +:crevvmrriniraniiiiiasiccanen q()
-eeeeeeee Cloth plate NG SCHBW: v smnmsesmwessmman e b s agy 2
........................ Cloth plate short SCIEW s et emnreiiniiiiiiiiii a2
........................ Looper thread guard washer-«.vocveivveniiiiq
........................ Dnvmg gear COVEer SCrBW::::treeeriiiiiiiiiiiiiie 0, 2
........................ Cover spring WaSHEF - «eeeriiiiiii 4
........................ Cover spring SCIBW - e trr it 4
........................ Cover spring pin screw 0D
........................ Needle plate base SCrEW e vreertiniiiiiiiiniiiia 2
........................ Cover hinge SCrew -« evieriiiiiiiniiniiiiiiiiieeenn 8
........................ Front cover screw R PR R R PP PRSP |
........................ Back cover scrow PG |



15



B %
Ref. No.

O 0 ~N OO O b W N -

PTGy SR N S
H LN = O

15
16

1. AEHEH(2)

P SR KRR AR

Part No. or Format

0131
0132
0133
0134
0135
0136
0137
0139
0140
0141

M6 x25

10x1.
6 x25
M8x6
?8
M8

9

GB65
GB1235

GB119

5

GB14
GB97
GBS2

3 i & & g

Part Name Amt. Req.
[ e il ipan! Bt tie e M s R e e A 1
FARETAE cooeevrrrmmmrne, Oil drain screw 0il gasket ----+eoovvvvrriiniiiiiiiin. .
BUAERET -oorverrrrmrrimriian Ol 'drain BOrawW sseossvssves i s s mrs s i s s '
FHBEIRER oo Qil ;pan Oil ‘GASKRL i-wswervisrmvsinvsirsvs s g s 1
BRRERD orervereemnei SHOCK BDSOTDEN ++ v vvvnnenrneninieetineataneeeaeiaeaenns 4
R ST Ol mange by s i i 1
FRBEEREEE rorvorrrrrrr Oll pan PHIG: & ser st A i s s nes 1
BUFEAR »ooveeerrrrerereir e Front' SUPPOM: ««s:espeassiimasissinnnym i 1
PEFEHR oo REAE SUPPOR - -sovasasimemmmninsomasmmiin i s s s g 1
HEFEBE e Qil pan connecting oil gasket -......ccovvvveiiiii. 4
HEEERE] Oil pan connecting screw R LTI PTIPRIP PR PRSP 4
IR E B cotisdmieiim i Oil pan connecting oil seal fing -.- veoevveeeereniiniinnis 4
BEEETETTEH «reveevrererrerrmnineenns Bed ‘positioning  pin s snmeamasvis sy 9
FEMRERER oovmmemrr e SUPPOTE SETEWE fwnsninitinsoniimmanbsniss o sveivestmrass i 4
FEAR BB sommmrendrnnmmmnnmeruminin selesisn SUPPOMt WaSHET - eeieeeiiinain e 4
RIRGEE -rorerererereeeieen SUPPOM DUl s SN D st i e e s s e 4

1. Arm Bed Components (2)



¥4



2. 8RR HE 2. Thread Guide Parts

B % 3R OUIR S

Ref. No.  Part No. or ‘Format
1 0201
2 0202
3 0203
4 0204
5. 0205
6 02086
7 0207 :
8 0z08 00 EBRBEIT e Looper thread tension screw
9 0209 U= 2oyt 4 s R TR PR P PPN Looper thread tension nut - 2
10 0210 PR Looper thread tension spring 2
1 0211 e Thread guide tube clamp .~ 2
12 0212 Eﬁag ................................. Thread guide base 1
13 0213 %%Féﬂ ................................. Thread tube b
14 0214 ;@ﬁ@ ................................. Thread tubc 4
15 0215 ;@%W ................................. Thread guide plate 4
16 0216 VTR e Small therad guide plate 4
17 0217 }ggm% .............................. Thread retaining wire q
18 0218 ﬁ%%tﬁﬂfe .............................. Thread gauge 1
19 0219 B S SBEEAR e Straight needle_thread guide plate 1
20 0220 BRRESR AR o ey Spreader thread guide base 1
21 0221 ;@ﬁ ................................. Thread guide ring 1
22 0222 EREEEERY - Needle thread guide base 2
23 0223 BB Looper thread small guide 1
24 0224 RSB AR o oerereerarnrnninnens Loger 2
25 0225 Sfﬁys%mﬁ% ..................... 1
26 0226 ﬁ-fﬁtyg& ........................ e ]
27 0227 EREFLR v Needle thread wire 1
28 0228 . EQEW .............................. Thread guide boltom.____” 1
29 0229 23 - v R TS Tension releasing plate 1
30 0230 - g‘égﬁ ................................. Thread tension disc | . 8
31 0231 BB B e Thread tension disc washer 8
32 0232 DRER IR oot AR e Thread densionthalds . oo o g
33 0233 R D REE - Tension releasing plate spacer 2
34 0234 Ay T P PPT PR PTPPR Thread tension spring 4
35 0235 ﬁ‘}ﬁﬁ% ................................. Tension releasing pm 4
36 0236 %Qﬁﬁj .............................. Thread tension. screw 4

37-38 0237 RBRERES e el LR LT ———— 4
39 0239 B TE (T Thread disc positioning circle, L e
40 0240 ﬁfﬂ%ﬁ .............................. Needle bar thread take-up . ' 1
41 0241 BT AFRERRARET - oovvevee e Needle bar thread take-up screw oy
42 0242 - PERECR BB oo gl e L S o S SR 1
43 0243 PR BRER v, Combrackst = .o e
44 0244 BB oo TRIBED GUINe GYOTRE | .. oo smseremmmar s, 2
45 0245 PR A B AR veeenns Cam bracket thread guide T 1
46 0246 BB EAIE Thread retardation plate positioning pin 1
47 0247 AR e SR b e Thread retardation plate seat 1
48 0248 ﬁ&{:& ................................. Thread retardation plate 1
49 0249 mﬁa@ ............. fredsseas e aiianaa. Thread retardatlon q
50 0250 BB SE AR e Spreader thread guide piate 1
51 Mdx 8 GB65 Eﬁ%g&ﬁﬂ ........................... Thread gUidG base SCFGW‘“”"““ 2
52 M3x 5 GB65 ECR= 22y 3 4 KT PYPIEPPPITPTPPRS Thread guide clamp screw T 2
53 M4x10 GB65 BT AT PERRES R T ARET ----ovveeeeeene Needle bar thread oil shield screw ) 1
54 M3x5 GB6&S AT D BEERORET o Needle bar upper thread take-up screw 1
55 M4x 8 GB65 BRI EERET - oermmreeeeneennn, Needle thread wire screw " 1
56 M3x6 GB68 BB IRET oo Straight needle thread guide piate screw 1
57 M3x 8 GB65 ‘ VR ERET e ereerenmenieenn, Small oil cup screw 2
58 M3x 8 GBG5 ER/NBEERERET s Looper thread small guide screw 1
59 M4x B GB65 BB ERET - Looper thead guide screw 2
60 M5x 8 GB30 W RB B AIRET Spreader thread guide base screw 5
61 M5x16 GB6S BEERRET s “rr Thread guide bottom screw " 2
62 M2.5x3 GB65 BREBEIRET - --veveerevee e, Thread guide eyelet screw 5
. s lo oo e T —— Gam brackar st Sirow 17 2
64 ¢3  GB8ds bt MUSEIEIE ol L
65 M3 x 5 GB65 DB OB SR BRG] oo comcmeensencoe O ISR SO it o,
66 M3 x 5 GB65 A AR R G - Thread retardation plate seat screw 1
67 M3 x 5 GB6s B IR T comrinsptimsiitonnns L et gt 1
68 ?3 GB848 A B e Thread retardation washer 3
69 @3 GB848 1589 ik 4R 22 B3 1
70 M3 x 5 GB65 8 4% 4% IR €] 1
71 g4 GB848 8RR E 2




19.



=

B b W W W W w WWWWRNRNRNNNMODRNNMNRNR S - 3 cd o b a2
M—‘gcomﬁmmgum-aomooummawm-socomﬂmmpmm—lo

43

&

WO~ HEWN ™

3.3113. MstAAH

0.

HSRIUARIE
Part No. or Format
- 0301
0302
0303
0304
0305
0306
0307
0308
0309
0310
0311
0312
0313
0314
0315
0316
0317
0318
0319
0320
0321
0322
0323
0324
0325
0326
0327
0328
0329
0330
0331
0332
0333
0334
0335
0336
0337
0338
0339
0340
GK16
M3 X4 GB73
M3 X3 GB73
M2.5 X3 GB73
M4 X4 GB73
M3X3 GB73

- M4 X5 GB71

g4 GB93
M4  GB52
24  GB848
M4 X6 GB29
26  GB9Y3
M6  GB52
M8 X GB65
M3 X5 GB65
M4 X6 GB65
M4 X4 GB73
M2.5 X3 GB65
M5X6 GB73
M5 X10 GB29
#3 X 60

3.Needle-Bar & Spreader Components

(=) L B =B

Part Name Amt. Req

ﬁ%}ﬁg ................................. Needle clamp slegve--- v oiiiie 1
ﬁﬁ%m% .............................. Needle positio,—ling pln ................................. 3
ﬁ%;&@ ................................. Need|e clamp joint ....................................... 1
ﬁ%ﬁm% .............................. Needle clamp poSitioning p|n ........................ 1
ﬁﬂ@%ﬁﬁﬁ]’ ........................ Spreader thread clamp SCFQW = wiwemimimes ey 2
ﬁﬁﬁ%gﬁ .............................. Spreader thread damp ................................. 1
ﬁﬁ%% ................................. Spreader thread guide ................................. 1
BTBURERR- = vec csioneomammmmamassini s Needle clamp thread eyelet - oo 1
ﬁﬁ?g ................................. Needle bar bottom DUSH s+ 1v-veveeievicnmrair e nenns 1
ﬁﬁtg ................................. Needle bar upper bush i s 1
ﬁ-l—*:l: ....................................... Needle bar ................................................ 1
IR &l NG Bar Pl -« mssmssoammm i s 1
?—LHEﬂ ............. i R T A Needle barlink ««----ccoovvrmmereiiiiaaicneean 1
T EFIE e, ----Needle bar link outside BUSR -« rxremeerrrenn. 2
ﬂﬁﬁﬁmg ........................... Needle bar link |nside BUSH =cnsvesimmomms s 2
&-‘-Hﬁgﬁﬁj ........................... Needle bar COnnect]ng SCIEW - vrvrrerimmmnnnn... 1
ﬁﬁ@ﬁm@ ........................ Needle bar link inSIde WaShEr: s oo iveavreiiianinanna, 2
%—rﬂ@ﬁ% .............................. Needle bar link p|n s A S R S 2
ﬁﬁmgﬁﬁ ........................... Needle bar guard CranK: s vty volt s sy i
mﬁmﬁgﬁ] ........................... Crank clamping BOTEW = vomv s s simcasicarass st v s 2
IRRERIRET e Spreader thread guide plate screw -« ---...... 2
ﬂﬁi@ﬁﬁ .............................. Spreader thread gujde p|ate ........................... 1
%ﬁ ....................................... Spreader ................................................... 1
ﬁﬁ%ﬁ ......... T Spreader BEBIIE - v oo s SR e U e s i
ﬁ%ggﬁ% .............................. Spreader thread take_up. L TR R PR |
) ﬁﬁgsg%@ ........................... Spreader thread take- up (7. T | 1
RSB RRE Spreader thread take-up seat washer: ... 1
ﬂﬁ?%ﬁ% ........................... Spreader bot\tom crank shaft-----ccovooiee i i
ﬁﬁ?ﬁmmg ........................ Spreader bottom crank shaft bush ----o-ireeeeaia 1
@g“{:%m .............................. Spreader bottoim crank «ssessrarmnnnisan s 1
ﬂg?%ﬁﬁ ........................ Spreader bottoﬁ crank washer----++- oo eeieviennian 1
i1 gesp o e N Spregder IRk G0 IDEN -« s usssmsmmmmn oo 1
HREREAT BT, Spreaderlink ball- -+« occooveniiinii e 1
BRESEATEE Spreader link body: -+« e 9
%ﬁ@ﬁﬁ .................... L Spreader link CAP v 2
; %%Eﬁﬁ&]’ ........................... Spreader linkScraw - smasnmaganpnan i 4
ﬁﬁﬁﬁ;@ﬁ ........................... Spreader link oll wick - wserrmnmenarsnisn 1
ﬁ%ﬂﬁ ................................. Spr@ader thread Crank - - osevmvmimummanveis i 1
ﬁﬁﬁm .......... R Spreader positioning CICIE risnsnan ittt 1
itﬁﬁﬁﬁﬁgg ........................... Guard crank piug ....................................... q
BEST - - L | T 3
NS SARRET oo i e Spreader thread QUIdBIBCIOW v onaeii b sl 1
ETELEEEAGRET - oeeereeend Needle clamp thread guide screw-.....oooooov g
FTELREMIBERET v Needle clamp positioning pin screw - ---.oooo. 1
BT pe o Needle clamp set SCrew - oovoveeieeeerinn. 2
&t B RTRET - vvvvrmrmrrrminnieniiinane Needle clamp set SCrew «cooooveeevviiiiin, 1
ﬁ‘-l- EL,E m ﬁ ij ............................ Needle ciamp positioning SCTOW e T e 1
ﬁﬂﬁﬂﬁﬁﬁﬁ ..................... Needie bar link spring Washer: == owerrerr i
) @Tﬂgﬂﬁfﬂ ............................ Needle bar link nut -+ ooooveeneeeee e 1
SR EHABE Needle bar link outside Washer:- - oveoeereeen. 2
ﬁﬂgﬂﬁﬂ ............................ Needle bar linK SCrew -« ««covevrviiiieiiiieeieeiennn 2
BRI BB, Crank C|amping WAShBI - s s 2
%ﬁ;@ﬁﬁ@ ........................... Crank clamping (1] e U 2
@g s't' Eﬁ R % ﬁ ﬁj ..................... Spreader crank clamping SCIEW - cr o rrrrrrrrsiiienenanas 2
BB HMEST Spreader thread take-up SCrew--.-.cococcveeeeeininn, 1
WS REEST o Spreader thread take-up seat screw-................... 1
MR NERET oo Spreader thread take-up seat screw: ... 1
WS ENB®RET Spreader positioning circle screw- - -................. 1
WS TEHMZRRE- Spreader bottom crank set screw: ..o 1
% g —F Eﬁ ﬁ ﬁj ........................ Spreader bottom crank SCIEW «+oovereirnrens PO (e . 1
W TemEmsE Spreader bottom crank shaft oil wick ... 1
'3 ] T s R Spreader link <+« 1
g8t Bl e Needle clamp o 1



21.



4 EstEREEAL
4. N eedle Thread Adjusting Components

P’ . HERIURE 2 B ;4 =
Ref. No. Part No. or Format Part Name Amt. Req.
T M3x3 0401 ERRBAERE e Thread adjust crank shaft- -« ---covovooveiroeie. 1
2 0402 EHRERCHABE. ... Thread adjust crank shaft bush -« -+.ovveroverrn. 1
3 0403 ENfRERERNBBRE ... Thread adjust crank shaft washer......................... 1
4 0404 EffEEREHNBESE Thread adjust crank shaft collar------.-oo.c ... et
5 0405 B EEFEEMR. oo Thread adjust Crank -+ oo, i
6 0406 BB EE CEBR- - Thread adjust connecting screw - o.co... il
7 0407 B REBRTEESB............o. Thread adujst connecting washer - «-««---ooooenn. 2
8 0408 BetREBHATET ., Thread adjust link oo 1
9 0409 B RERIEFTET o Thread adjust link roller--« oo il 1
10 0410 BB oo Thread driving Crank...—..........occocooveorioeer 1
1 0411 B8 EHHMMRES] Thread driving crank SCrew: ...« --ooovveeiiiii, ioe]
12 0241 B BERThARBERET......... Thread adjust crank shaft coller screw ...................... 1
13 M5 X10 GB65 B BB RTIMAEST e Thread adjust crank sSCrew.........ccccovvevvviiin |

14 M4 X5 GBS55 Eﬁ&g%m@mﬁ@ .................. Thread adjust Crank UL - - e e i



23



P &
Ref. No.

W 0 ~N O ;B W N -

N - S N £ bR bW W W W W WMMWMMNNMMMNNM—A#J—LAA—‘J—‘—‘

HFIRIRAS = ] B T
Part No. or Format Part Name - Amt. Req.

0501 BB Presser foot base.............ooooooveoi oo 1

0502 BAEEER e Presser foot spring base............................. 2

0503 B o g ............................................ Presser foot sping ............................................... i

0504 Lol v S Presser foot spring screw................................... 1

0505 I D R —————— Presser foot spring pin........................... e

0506 BRE=E BB Presser foot spring basepin: <« v scmes 1

0507 B Presser foot DI S0 e cnnmm e )

0508 BEEDREOE .o Presser foot joint ... 1

0509 B R B v, Presser bar collar . ««ssammmrman, o 1

0510 BEITE Presserbarbush- oo oo 9

0511 BB Presserbar ......ooooooooooiiiiiiiiiii . 1

0512 BEFFIEBIR.. oo, Presser bar guard block................................. 1

0513 Q%ngggﬂl ................................. Presser bar guard guide- oo 1

0514 g%ﬂm@ﬁﬁ ................................. Presser bar GUAPH SCraW o st i e s sns s e 1

0515 }ég il % §§ ....................................... Foot lifter hanger ................................................ 1

0516 BREBREEE Foot lifter hanger connecting pin.-...................... 1

0517 BEERIET e Foot lifter front crank...........oooooovevveeree 1

0518 BRESIEEETT e, Foot lifter front crank serew.-...coooooevvmeeneeoo . 1

0519 o L e Adjust SPring o 1

0520 E@EE&‘] ............................................ AdeSt SCTOWE wnomisceivmiosossosinstess s S S S S e 1

0521 FBBEBIEE o Foot lifter shaft ... ccovvionieei oo 1

0522 BEBIEE . Foot lifter =T o] 1 o [ RS 1

0523 BERREBRRE Foot lifter spring coller oo LR RTPTeS 1

0524 BEBRGER. Foot lifter rear crank -« coocoeeeeeenenen 1

0525 }{5\ E ﬂ'ﬁ] r% 7 2 R IO Foot lifter boom .- R R R R S RS 1

0526 BB -+ Foot lifter transverse shaft crank- - .o 1

0527 BE BB Y-, Foot lifter transverse shaft--«-«----ccoeeevees . 1

0528 BERRHERBE Foot lifter transverse shaft washer: . it

0529 15 B B IR v csvammmamsmnes sy s Foot lifter pullirad -« - mrmssmmmmgossnst . o s e 1

0532 ESNESEYE Tension relesing fork seat—-----oooooooeveeiriiine 1

0533 [ - Tension releasing fork: -« .coocooeeer 1

0534 BEMHASEE Presser bar oil shield spring ... S— 1

0535 BEIFFEHE - ossomonssminiian Presser bar oil shield -+ - evooeervireiiiiee e 1

0536 TR RIFE oo Foot lifter pdst}oning ClamPINg - voveee 1

0537 %gﬁﬁ]@ ﬁ g@ .................................... Foot lifter chain ROGKE e s s O, 2

0538 BEBIGEE Foot lifter chaimr <« «--- o erorerremeie e 1

0539 oot - e e L Tape clamp i

M4X8 GBES BHIZHAEEET e Presser foot joint Screw: -« ooeeeiiii 1

M4X5 GB73 BEITEBRRET v, Presser bar collar screw -« oooeeeeeveiminiiiiie, 2

M4 X12 GBES BRILBENRET .o, Presser bar guard guide SCrew . ..ccocooveeriviio..... 2

@25 GBB8YG BREGRBEE Foot lifter hanger pin washer- .o, 1

M5X6 GB29 BRHEBRZRBEST oo, Fooot lifter Spring collar SCrew -« -—ooooovevvvenn . 2

M4 X12 GBT70 BERERMEET e, Foot lifter positioning screw -« oo R 1

M5X8 GB29 B BEREERET Foot lifter crank SCrew: -« ---«- oo 2

1.5 X 10 GB91 BEREBFE Foot lifter Boom pin: v it v 2

M6X8 GB74 BB RET - oeeveerireiinnn. Foot lifter pull rod Serew oo 2

9X19 GB1235 HBEHNEDBHIAF Foot lifter transverse shaft oil seal ring ... 2

M5X6 GB73 ERINSBEYEET Tension releasing fork screw----. S i 2

B = Lo =] o] o] (L e O S L AR e L 1

5. B¥HAL 5. Presser Foot Components



25



F R

Ref. No.

OCOo~~NOO; b WN=

6.2 ¢14R 4 6.Looper Components

HSREIRE
Part No. or Format
0601
0602
0603
0604
0605
0606
0607
0608
0504
0609
0610
0611
0612
0613
0614
0615
0616
0617
0618
0619
0620
0621
0622
OF 77
O
0624
0625
0626
0627
0628
0629
0630
0631
0632
0634

0635 - -
0636
0637
0638
0639
0640
0641
0642
0643
0644
9243/18K
M5X5 GB73
M4X12 GB65
M3X6 GB65
6 GB93
M5X8 GB71
M5X8 GB73
M3X4 GB65
M5X10 GB65
M5X10 GB65
M2.5X6 GB65
M4X12 GB29
M3X8 GB65
V5 GB93
10X1.9 GB1235
M5X8 GB73

&3 T g B

Part Name Amt. Req
Lo B OB omessmmasinss. sosnssansssnmssissss e 1
HBETHD. LOOPEr Bracket <« «eorrrrre 1
BAGHROSEES Looper bracket conical bush: -« --oooooinn 1
NG OB v R s Looper bracket shaft «:.«oooovveriivig
%&Tg@ﬂ%% ........................... Looper bracket shaftcollar ----- oot 1
witomeEEs Looper bracket shaft collar screw -~ TRTRITRE 2
T ar L ies (R L OODET DraGKEL fLl--«smsssvsssmrs vmsmomsssanmsssnssacas 1
EITRBRERERE Looper bracket shaft collar safety washer -1
It EREER] Looper bracket shaft collar safety screw----------- 1
%ﬁgg%ﬂﬁ .............................. Looper bracket Ol! W|Ck ................................. |
BT IREEERA Looper bracket oil wick clamp:----oovveeeennn 1
%fﬁf%@ ................................. Looper Crank ......................... SR Sk 1
BEARRRIRE e Looper crank nut -+ ----eo-e- st 1
ST ERRRE o Looper crank shaft -« oo 1
gﬁ%ﬁﬂﬁﬂg ........................ LOOpeT Crank Shaft frontbush -« - el 1
%ﬁ-l-%ﬁm?gg ....................... Looper Crank Shaft rear bush ....................... ]
IPBREREG - Safety wire: - ERT R, 1
(RBBERIR - Protection Grank -« rrrormrrerroree e 1
MNGLARER s s B | ——— 2
%ﬁﬁ%m%% ........................ LOOpel' ball guard Spring ............................. G |
gﬁ#ﬁ%ﬁ .......................... Looper ballwasher---- -+ o0 e e P 1
BEHEFTREE ST B oo LoOPEr link s@at- - oo D
wehgiFE - Looper link cap - 2
2 M SR AR O IR Looper link screw 4
- E A IR 2 | L oopar hill sol scrow G e D
S ANGR R At TR - Looper link collar e e D)
EBM%HLHHX] EATORE I, S e orankcshall crank ooromnes s R |
BSOS Looper swing link lock piece -+ 2
gﬁfﬁiﬂ@ﬂ%ﬁ --------------------- Looper Swing link p]n .............................. 1
WEHBENEAT o LOOPEF SWING MK ++oooove vovveeeneoi 1
Eﬁ@ﬂ;%@ ........................... Crank shaftcollar: s s st 3
ghfEhEnE - s ases GFARK SNATHWASHER s s s
WEHBITIEEAT - Looper link adjust bar oo A 1
BEHBATIHE L SOPEF MR B B e sbbiesonssmassmmssersssimpasiessesss 1
B BT RERRS - Looper link oil bush clamp -+ 4
EH ....................................... Transverse Shaﬁ ....................................... 1
PEODEIIR o ooeeee s i TrANSVErSE Saft Crank «oiv i miorreison saes 1
RS Transverse shaft crank ball - oo
EUREEENEAT - Transverse shaft swing link - 1
ORI EATE -+ Transverse shaft swing link cap--------- T 1
EehEe BT Transverse shaft swing link screw- -+ 2
RS IR Crank ball 10K SCrEW -« v correeememeaanninn, 1
ﬁ%@mg@;%;&@g@ ............... Crank balllock nut ==+ v voevveii
FROHRIRE e A e Transverse shaft plug - RE— 2
%ﬁigﬁﬁ] ........................... Looper setscrew oo N8 e e 1
s 1L RO —— Neadla bearing =: s i iemmnmsanas 1
B IR EBET Looper crank shaft set screw - oo
RS U E] -~ o sams e Protection Crank SCrew: -« <o ooeee. oo
{%Bﬁ%"ﬁfﬁ%ﬂﬁﬁj ..................... Safety wire Clamping GOPOW i i st 1
S EOATERE v LOOPEECRaNK WESHEE vewsmm g nstossn s 1
B HhRER SRRy Looper crank conical set screw -« 1
gﬁ&ﬁﬁ:ﬁ%igﬁﬁj ............... Looper crank flat set screw -+ - RS e e s 1
RIS T RIRET e Looper swing link pin SCrew -« -ooovooni 1
Eﬁ%ﬁmﬁﬁj ........................ Crank shaft crank SCrEW - rrvervirvirieeninniieeaq
AR ERERET - Crank shaft collar SCrew -« «--ooeereeeern. U 3
BIrRmsEREs Looper bracket oil wick clamp screw-------- - 1
WS BATRERET Looper ink collar SCrew «---«----wrmremeeaean.. 2
%i&g&%ﬁ@ﬁj ..................... Oil bush Clamp SCIEW ~-rrrrrrrritierii i, 2
mRETRERE - Transverse crank ball lock washer oo 1
BahhEE Transverse shaft oil sealring -~ - —— 2
ot R TR Transverse shaft Set SCrew <« cccooerrroerrriins 2
gﬁgﬁ ................................. Looper Bl svesesaaipa i i s e s 2
ﬁ%ﬁﬁ@ﬁ .......................... Transverse Shaft crank “nk ........................... 1



24,



7 328 4A 7.Feed Mechanism Components

F K HRIES 2 B B B

Ref. No.  Part No. or Format Part Name Amt. Req.
1 0701 RARBEELE Feed adjust positioning plate - -
2 0702 EERBEARET e Feed adjust screw - SR |
3 0703 EFBEEIE e Feed adjust blogk:+ -+ o 1
4 0704 EBERIRE o Feed adjust block bush - -rwweeees 1
5 0705 EDBERREE Feed adjust block washer--:-«-««oo-oooees ]
6 0706 EABEBIRRE e Feed adjust BIOCK MUt -+ «---+-vseerrerrineoeess 1
7 0707 ooyt = TP PRI PIP R R T BB =rverssommossssmesasssmimoess s HRA 6 1
8 0708 C ORRTREBRR e Feed Crank: el
e] 0518 Eﬁaﬁﬁﬁﬁ .............................. Feed crank screw::- R A A 1
10 0709 feTialiatl vt = RRRRRRRRRRE T LTy Feed Crank Pin -« w- - weeereenmi e 1
1" 0710 BRFRBY o everrrere e Fead Shaft--------rrrrere e
12 0711 Eﬁmﬁﬂg ................................ Feed Shaﬂ front bUSh .............................. i
13 0712 Eﬁmmg ................................. Feed shaft rear bush ---coovovroiviens i
14 0713 ] = Feed shaft collar ------ooveerimiis 2
15 0630 Feed shaft washer: -« -orrrr 2
16 0606 GREURET oo CONAr SCIBW -+« --vvrrrrrrmsserrrnrrnremntatiuiiineans, 4
17 0714 L= 2 st HESRRR PO PR TPPRPORTRPERLRNY Feed Dar Grank--- ------eerrrerrmrramaee 1
18 0715 AR FREIRET e Feed bar crank positioning screw ««..-oo--ooooe 2
19 0716 L o] RRTTIERRRLILES Fead bar Shaft oo rereemmirrnas 1
20 0717 FHEBRERE e Feed bar crank Wash@r -« -rwreeeeees 2
21 0718 TR RERREE e Feed bar crank rear bush oo 1
22 0719 FREBRREIE e Feed bar crank front bush -« 1
23 0720 EEEITREE Differential link adjust plate: -+ 1
24 0721 EENFLYEAF oo Differential feed bar link: oo 1
25 0722 ZENETEEREE] Differential link adjust plate screw: === 1
26 0723 EERNFREEE Differential feed bar link roller------------oooeeeee 1
27 0724 EEFRBHRE Differential feed bar link washer------- - 3
28 0725 EOFREFBERST o Differential feed bar link adjust screw - 1
29 0725 EEFREHRLESE Differential feed bar link adjust nut---------- -+ 1
30 0727 ERFREIRAE Differential feed dog block roller --------oooeeve 1
31 0728 EEFEEIRERET e Differential feed dog block screw: -« 1
32 0729 %ﬁgﬁﬁg ........................... Differential block/OH ploe ........................... 1
33 0730 EENTFEIR e Differential feed dog DIOCK ««-«-««rrrrriiennn 1
34 0731 %ﬁ%}%ﬁgﬁ .......................... Differential feed dog block gu|de .................. 2
35 0504 EOFBRERET - Differential feed dog block guide screw -4
36 0732 EENTF e Differential feed dog - -««-weeeerereos 1
37 0733 o L L TRRRRRTIERETS FEBA D@ = vrrerrrreremre e ee e 1
38 0734 TFRQEAG vvvvveeee Feed barpad -+~ B o
39 0735 = 2:CE 5% ok~ (RRRRR RO R R ETPPPPPPPPRRERRTPRRRRS Feed bar pad pin - ««-ocoreerrrerernnnmrs 2
40 0736 FEFGF revrrrrrrrrrrr e Feed dog «-«roorememrmee s 1
41 0737 e b 1152 AR RRRRRRERTT PPV PRPRPRRRLEREE Feed dog DOttOm -« -+ oooevvmviirrnmer e 1
42 0738 ﬁﬁgﬁﬁﬁ@]‘ ........................... Feed dog bottom sCrew - -« 4
43 0739 [RETAG - --veeverrmvermee e Needle protector -« wrreersirsmemsesss 1
44 0740 (RETHIEY v Needle protector pin:«- oo i
45 0741 SEAR e sy Needle plate: oo 1
46 0742 STHRUBGT - vvrerer e e Needle plate SCrew oo 2
47 0626 }835@%}@5%}# .................... . Feed lifter link lock piece---- R R 2
48 0627 FETFEARGY - oovvrmvreermrrr s Feed lifter link pin:--— oo A 1
49 0628 ETFTEAF e Feed lifter link-«- oo 1
50 9243 [/ 18K BT B R ere e Feed lifter link needle bearing «««-«-- e 1
51 9242 [ 9K I EAT RS ERE e Feed link needle bearing. -« -+ oeeresmianienarnnn 1
52 M4x5 GB73 EFERGTEERET e Feed shaft plug SCrew....ccovvveveiiiinn. 2
53 M3x3 GB73  E7EDHASERIEEIRET - vrerrrremrrrenees Feed crank pin plug SCreW . ..o-owoaeviniiniinnaess 1
54 Md4x5 GB73 PETRIEATARET o oeevenrerrrrrerrereneanen Feed liNK SCrEW «rirorreereaeiiiiiiieeees 1
55 M3x5 GBES IRFAMFEDEMIRIRET woooeeeeereree Feed adjust positioning plate screw:« - ‘
56 M5x10 GB29 ZE)EHFIBEIIRERET - evveverrrrrrmrrmrrneed Differential link adjudt plate screw -..c..ccocvveeeee 1
57 M4 GB52 ZEEIRMBERE: covvrerrrrereaein Differential block Oil pipe NUt-«-+-xsseesreansaneeness 1
58 M4x8 GB29  EFITFRET -----eeeeerrrrrnrirrrnienaeaianin Differential feed dog SCrew -« -vevverinneeeees. 1
59 M3x5 GBBS  TFROGRET-wrerrvversesnnrerisnerss s Feed DAr SCraw <« ««terrsrrrerrmmmmnnii 1
60 M5x5  GB73 Foed har SBl SCraw ++-+-++srtirrsrsissessisisiessd 1
61 M3x5  GB65 Feed dog SGraw <+« -wsmesmssimmmansssasiseines 2
62 @3 GB93  ERFEATERE-----ceverreerrren Feed dog bottOm WaSREF +««xveevtiviniininans 1

1R



29,



F®
Ref. No.

O 00 ~N OO ;O bW N

N a2 A A ek =k o e o
O W 0 N OO AW N = O

8.F8h. L#haELE (1)
8.Main Shaft & Arm Shaft Components(1)

HFRSNIRAB =] B B 2
Part No. or Format Part Name Amt. Req.
0801 o1~ PUllgy - eereeeminei e, 1

0802 FHEEERE. oo, Rear part bush seat- - oevveviieniecerna, 1

0803 THEEEBBE- v Rear part bush Seat Washer -—--««strerrresesermmmnns 1

0804 ERSEISE oooveeerenisomisssvicsinis REAT PArt €T DUSH -+++++++-reerrssesssmrsrrmrresrrerer 1

0805 ERSERIE veeoeerreerersonrmsrrnsinn REAT PArt frONt BUSh «++++++s+-rrrssssssesssormesemssmsrensens 1

0808 ISR ccvscistisionccrnsansonsonmrensmrnens Main shaft rear part -« eerveenmnmnmieie, 1

0809 BEIBBOE i, Transverse shaft swing cam - oeeeeeerinenn. 1

0810 FEIREBIEE e, Main shaft coupling -+ rreermrioiii, q

0818 =T S NI shattTink Botancs Blagk: em oo 9
-0819 EEEFEE LT 1 10111 101 O SHUR——————————. 30

0820 O AT R oo, Arm Shaft link BEaring cap -----------rererecrersrcceee 2

0821 BT EARET e Arm shaft link bearing Screw -+ wwweersereennns 1

0822 ) bl TR A SRAR link st e e e i S 1

0823 N [ - 5 ——— e irrr A AT SHATE K BUSH -+t sssssvvomamismsenmamnaiintigy 1

0715 BB ORERET e, Transverse shaft SWiNg Cam SCrew-: ... .-.w-eeer.. 2

MB X 14 GBSO I PUllEy SErew -« ettt D
GER0 iGhe TESHEBET - oerreeerrreernn Rear part bush SEat SCrew -« --sssserrrrerreernnn. 3
M5 X 14  GB65 EHRTEREGT oo Main shaft balance block pin set screw -« 4
M5 X 8  GBES A S R Arm shaft crank pin-Set SErEW: =« s wwsmassssiins 1
M6 X10 GB29.1 TR ST e Main shaft coupling SCrew: -« e, 4

30.



3k



8. 8. #hsEME (2)
8. Main Shaft & Arm Shaft Components ( 2 )

PSR HFSRIIRIE = H 5 =

Ref. No. Part No.or Format Part Name Amt. Req.
1 0806 FREEEE e Front part rear bush............... ... ...
2 o807 FERRIBIRIE oo Front part front BUSH -+ coeoeeeeeieeeeeeee
3 0811 FHEERIB oo, Main:shaft positioniag GifElgs s smamsnmmi
4 0812 TEEMBEB . oooverveeerrsna Main shaft positioning Washer-----«----ervevrrvervenn.. -
5 0813 PEAR OB ot S o T ——
6 0814 BB OERE e, CaM DIBEE v v veeeeemsinen e -
7 0815 BB ERIE. (671 T 80T RGeS ,
8 Ll BHFOE TaTe Tl 1111=) gler-1) | T S
g 0817 EBEIET e Main shaft front part -« - oevesereeieiiisceeee
10 0824 o ARE e A shaft Crank pifie-«rsese et s
11 0825 B e AFM SHAM CranK: -« eveereeeen oo
12 0320 B TR SRR ST oo v, Crank clamping screw - voeeeee. RS ——
13 0826 B S ittt mene s emsmm s s Arm shaft rear bush veoeoooveeeoieeeeee
14 0827 RS e Arm shaft intermediate DUSH -+ overeennt ——
15 0828 I T B e et s e Arm shaft front BUSH -« v oooeeeeiee o
16 0829 T AT SRAFt oot i
17 0830 B = e A Shaft coller-«« v ;
18 0831 CRRERBE i Arm shaft coller Washer - oovoeeeoereooo
19 0832 R Arm shaft support -« o ovvveeeeree, s
20 0833 TEBIEREAE e Arm shaft support bearing seat -+« -wccveerevoonnn..
21 0834 LHARBEEE oo Arm shaft support bearing washer-----..c..cccooov.....
22 0835. FoEREEER i Arm shaft support BCATRG s emssissnsmsommssssngnmes;
23 0836 EEHRE R et Arm shaft plug -+ e e
24 0606 odi | o R COlBE SEIEW -+ v errerrrinieee ettt
25 M4 X5 GB73 TERIEIRIBRRET e, Eront:part plug Serews. ..o mnsennginssan, oL
26 D6 GBO3 i st Tl Arm Shaft crank WaSHEr -+« woveerrees oo
27 M 6 GB52 LBEEED. e Arm shaft Grank UL« «eeoeoovereeeeeeoee
28 M5 X 12 GB66 EEREREST Arm shaft SUPPORIES CREW o msismnmnnsamm e e pss
29 0837 BERE B Thread take-up cam: s
30 FTHRIEERIBRET Front pat rear plug SCrew- - ooceeeooevioeeeecer o

32

i 4B 4B ;N



33



Fs®
Ref. No.

W O ~N O B W N -

N—"O(DCD‘-J__O)U‘\AQ)I\)—“O

.‘\/'
O.R/BMEH( 1)

RSB
Part No. or Format
0901

0902
0903
0904
0905
0906
0907
0908
0909

a

0910
0911
0912
0913
0914

0915
0916

0917
M3 X4 GB73

M35 GB52

P35 GB848

P40 GB§93
M4 X 12 GB65

=4 % #ooB

Part Name Amt. Req
BRI oo QP pUmpEmElh GEAT s s 1
BRBEEEEoorrrorroreer, o e S ——— 1
BRBEB oo Oil pump washer: -+ e e 1
b Ol pUMP Shaft-« -+ c-+ereeererrrinrieereinnieerissec e senn: 1
= USSR GREFPIN rroemssssmrososssnsssss s 00 i epms s dussindl 1
@E@ﬁB .................................... Oil return gearB™ e 1
ﬁE?% ...................................... Oil intake PUMP DO meeressmmmvemsansenssossossmgssars: 1
EIR et Ol FtUM PUMP oGy ++-r-rererrvrrerrversrre 1
;EE?% ......................................... Qil PUMP COVEE -+ v ettt it eiee e e s s 1
EEHEFEA e, Qil intake gear"A 1
BB GRS B a A s o )
[G15500 1 O ——— Oil return gear"A".........ccooovooiiioiie 1
SHER] 2 R Ol pump SCrew s, 4
CET T —————— Ol pUMP JOINt -+ v 1
ﬂ& E%&’ ----------------------------------------- Qil absorbing PID i 1
GRBE--orovrnsn Pl OEB O siscncnsmysismiissii wmmesmmasponnt 1
P R FIBEABY memens s oot i 2
P o] 5 Qil pump main gear Screw: -+ et eevrennenvnen. 7,
BREBRD........coorirronn, Oil pump shaft nUt - eeeeeeeeeeeeeeeeeee e 1
BRIEWDE. O I ISt 1
BEREEE.. Filter body Washer--......veveeeereeeeoeseeo 1
,@%%ﬁ ﬁ] .................................. FIlter SCrew - oot 1

9. Lubrication Components(1)

34.



\10

O

Y

35.



9.8 (2) 9. Lubrication Components ( 2)

F % HERIRB 3 5 5 B
Ref. No. Part No.or Format Part Name Amt. Req.

1 0918 R E . v Oil pipe angle jOoink -+« esrrrerrmemreemrireiriiiiicieeens 4

2 0919 FERETR - i Ol pipe joint «eeerverseerere st 8

3 0920 TR B v T Oll PUMD SEPArALIER---:++:s-stcrcrrrcrssrrsrrrstsssssisasenans 1

4 0921 BEEAIR oo, Oil pipe positioning plate -« -seereverrrrene. rTEEe ey 1

5 0922 S T Oil return seat clamp e, 9

6 0923 BEREB AR o cerenenens R a T T ee— 2

i 0924 BEBEE ...t Qil nozzie pipe il gasket: - sererererinnerareranan. 1

8 0925 HEBEHE. oo Qil gauge nozzle pipe s 1

9 0926 i e == P S Arm oil pipe joint oo 1
10 0927 B B o ONGAUGE  cearvwesrmmamsnmssssvsmsusicsassmssmissamaiiasisresioss 1
11 0928 HEEEB e Oil guage il gasket -+ swmessreemsseeiianinniens 1
12 0929 B E TN oo erreriviiieinienens Qil pipe fixed platg:««wereerireiii 1
13 0930 BEREBR...ooe Oil guage seat oil gasket e, 4
14 0931 R B B oo s e Oil guage adjust stud ++ - +++--eseeessersereiineienens 2
15 0932 e AT L] 17101 RS e 1
16 0933 B BE rcenenesnmmonnasssun sissimaisainiiniians Oil pipe Clamp --+vveeeereeemriciin e 1
17 0934 BEBIER Filter felt Wick «r=ro o 1
18 0935 TR GR - wereereeeerrrer e, Qil return Joint -+ «errrmeemreesiimie 1
19 0937 O EERRBE s QOil return joint clamping SPHNG «vssvsvevammmvninwaiisgy 1
20 M4 x14 GB65 BHEDHBERETereeersvmssersioisisrions Oil pUMp Separater SCrew -« s wmriereearereriniinen. 2
21 M5 x10 GBe68 HE IR EE - vovssivmimismas Qil pipe positioning plate screw......cccvvvveriiiviniiinnnn, 2
22 M4 x 8 GBé5 EIE TP A LT Oil retifn seat clampserew s 3
23 @4 GB848 EHEEE e, Ol NOZZIE PIDE WASHBT -+ revvswvemsiivcrsin mmiamss 1
24 M4 GB52 BHEERE s Oil nozzle pipe nut - e, 1
25 M4 x 8 GBes IV " Oil pipe positioning SCreW- -« . .cvivceveceeicrrriierinen, 1
26 M5 x 10 GBé5 BB EERR T - concnsmnsmnsm i Oil guage seat SCrew:««« - - rrrvrmiieniiiniiieen 1
27 o4 GB848 BB o, Oil guage seat washer: - rremreeminiii 2
28 4 GB93 BBEBEBEB v Ofl guAge Seat SPring Washer +++++++sssssssssssmsrmnvones 2
29 M4 Sfae 11y - Ja: O OBGUEGE: SOATRUEs o=y 2
30 ®5 GBa48 BEBEEBE e Oil guage adjust stud washer -+ w-oeeincincinn. 2
31 © M4 x5 GBS5 PUL=gry o SO Oil PIPE ClAMP SCIEW- -+« veeeereeererrrauriiisieieiesseeeee. 1
32 P3 x5 B Qil pipe oo b 6

36.



3



10. 2883 10. Thread stand assemblies

R RPN : 3 L 5 B
Ref. No. Part No. or Format Part Name Amt. Req.
1 0301 EUEEEE i Upper column rubber sgal -+« «eevveeeenicansns A 1
2 0302 2 g o R S Lower thread ColUmR  r+-errererreremrmarearaieininnss 1
3 0303 BIOE. . IR Thread stand holder =+« =+ errerereermmrnraraininin 1
4 0304 e N S T — e Upper thread column: <+ cceeeeremuniiinniinna. 1
5 0305 UHEBE Column joint «+eeeeveemmmminn 1
g 0306 ma g e T N Middle thread guide joint  «+ereeerermreeeereiini 1
7 0307 B e Middle thread clamp plate  ------ SRCTEREEURIRRPPR PP 1
8 0308 . BOOEERE o eieeeernennan T — Thread stand holder «««-+-ssxreerrrererierenmenmeneenst 1
9 0309 D T Thread tuble «+:coeverrrreeiierreieee e 5
10 0310 Y ORBUETERE s WASHEE wrrrrrrrrerroerreritetiiiiniiieieaeaeaa, q
11 0311 BEETED i NUt  seormrmees s reniiititiaitaaerenassanin e 1
12 0312 BB v b i s g e SPOOItray «++oerereerererin ST s 5
13 0313 EEAS B v s R S e . Spool tray CUSHION  +++=rereressssesesaeeaeniannnn, 5
14 0314 3 STOBURIR wosmvbmsbbinissnmbibi ek P e 5
15 0315 TR0 0. Two thread spool tray bracket:-«------voveevareenennn. 2
16 g316 SRR BB Three thread spool tray bracket «+--«+«s«vvevereee.s. 2
17 83:; AR IO TR - ovseimsnn s b s +++-5P0O| fray holder - ««esereerrireniimminineiiiiiiinnannnn, 4
18 TR v e Centering device --++++++rrerrarrinin 5
19 0319 A BB Fcovnnmms i Middle thread guide connecting bar--«-«-«-+vcvvouve 1
20 0320 PEBEF Middle thread guide-«+-++-+=eereersemmiiii.. 1
21 0321 BRTIUEEHBECEX22GB119-76--- Pinfor 10-TE6 X 22 +vveeerarrrvrereianiiinnnannn, 1
2 0322 UHHEERIIMSX10GB 65-85--.-..... SCrew M5B X 10 - rrsarrrrrreraraiiiiiaiaiinnia, 2
2 0323 THIEEROMEGB 41-86-c-ccerneen... RIRRANG] sriomsion nbenoemssbsmemassmncanusisidson o bioso 2
2% 0324 - BAEETEREETIAX10 GB 100-86--- SCrEW 4 X 10 «vcvtertrmmrmrarnrrerrrirseraneeenanenns 2
25 0325 BAT IR EME GB 41-86.+cvcvneurrneennn. U [ s S 10
% 0326 B BB B6GB 97-76..cvvvveveevennns T A ——— 5
27 0327 B BESEIEGE 859-76- - nnnn.... SpPring Washerds «..oevuveveereieieireeneneeenennn, 5
28 0328 PRBEERE M4 X8 GB65-85...... SCrew M4 X B e sonsmuniissns smanmie s 4
29 0329 0h38 % 18 IR FHM4GB41-86............ 1 (TR e S = SR IR WU O 2
30 0330 CDE&BE%E&&J M5 X 22 GBB5-85-8Crew MS X 22 - -vevrniiiiiii i 1
31 0331 PRABEFAGDH M4 GB41-86--++++ T Y T R T ST Ser TR 1
32 0332 BRI RIREIME X 18 GB 65-85.-- SCreW M5 X 18 ctvevvrrrererrreersrnrneneines s 4
a3 0333 B OmRE&ESEM5X GB41-8g-..... N NS s e R s 4
34 0334 L0 IRE M5 X8 GB 65-85.-....... SCICW MB X8 ssmmwsnaion swvavneiisios v oiva 9 ysai s 1
35 0335 BOEED M5 GB41-86-c1eveeeennnt NGERIS] srevmaisowammmmns e @i s q
36 0336 BOEARKEIIMA X 10 GB 100-86--+ SCrew Md X 10 «-rorerrererrorermmanaeerrrrrrnennens i

38.



35

26

16

39



